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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRoM ~ UP TO SERIAL NO. | REMARKS
S01 | 3688 9901 000 |73°Utyh WAGON set 1 BK61-FEF T
1-1 | 3688 4051 000 |=4"47L—A FRAME 1_|BK61-FHF T

1-2 | 3688 4045 000 |tV PIN 1

1-3 | K710 0108 020 |Fik"JLb BOLT 1 |M8x20(7T)

1-4 | 3628 4031 010 |y va'L RUBBER 2 |B-17

1-6 | K710 0110 020 |Fik'JLb BOLT 1 [M10x20(7T)

1-7 | 0350 0161 030 |PW WASHER 1 lHox30x3.2

2-1 | 3688 4151 000 |\ %) PANEL 1 |18900 ~NO.7360114 BOLT/3
2-1 | 3688 4151 000 |41 PANEL 1 |1§900 B [NO.7360115~ BOLT&NUT
2-2 | K710 0110 020 |Ff" )Lk BOLT 4 |M10x20(7T)

2-3 | 3721 4114 000 |7'L—+ PLATE 2

2-4 | K110 0108 016 JFk"JLb BOLT 6 |M8x16(4T)

2-5 | F301 0108 000 |FFvk NUT 4 |ms ~NO.7360114

2-5 | F301 0108 000 |FFvk NUT 6 [ms B [NO.7360115~

2-6 | 3688 4121 000 |7—F ARCH 1

2-7 | A110 0108 025 |i&"Lb BOLT 2 [M8x25

2-8 | A301 0108 003 |Fb NUT 2 |ms

3-1 | 3688 4301 000 |44+ 4 —F SIDE GATE 1

3-2 | 3688 4315 000 |44+4 b SIDE GATE 1

3-3 | K710 0108 020 JF#"JLb BOLT 2 |M8x20(7T)

3-4 | 3688 4325 000 |7'34yk BRACKET 1 ~NO0.7360143

3-4 | 3688 4325 001 |7'54vk BRACKET 1 D [NO.7360144~

3-5 | 3688 4327 000 |7'54vk BRACKET 1 ~NO0.7360143

3-5 | 3688 4327 001 |7'54vk BRACKET 1 D [NO.7360144~

3-6 | 3718 4226 000 |vISYLY RING 2
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